

Page Number	Text as it appears in LTCH QRP Manual Version 4.0	Revisions to Text	Description of revision(s)
M-6	Did not exist previously	<ul style="list-style-type: none">If a patient is admitted to an LTCH with a healed pressure ulcer/injury, and a pressure ulcer/injury occurs in the same anatomical area, and remains at discharge, it would be coded as observed at discharge and would not be coded as present on admission on the discharge assessment. Therefore, this pressure ulcer/injury would be considered new, or facility acquired.	Additional guidance for coding a healed pressure ulcer/injury